Tenr

FARIVI EGQGUIPIVIENT

FERTILIZER COULTER
MOUNTING BARS AND

EXTENSION KITS
2565-301_REV_A 02/2015

SET-UP & PARTS MANUAL

YETTER MANUFACTURING CO.
FOUNDED 1930

Colchester, IL 62326-0358

Toll free: 800/447-5777
309/776-3222 (Fax)
Website: www.yetterco.com
E-mail: info@yetterco.com




FOREWORD

You've just joined an exclusive but rapidly
growing club.

For our part, we want to welcome you to the
group and thank you for buying a Yetter product.

We hope your new Yetter products will help you
achieve both goals-increase your productivity and
increase your efficiency so that you may generate
more profit.

This operator's manual has been designed into
four ~major sections: Foreword, Safety
Precautions, Installation Instructions and Parts
Breakdown.

This SAFETY ALERT SYMBOL
indicates important safety messages in
the manual. When you see this
symbol, be alert to the possibility of
PERSONAL INJURY and carefully
read the message that follows.

The word NOTE is used to convey information
that is out of context with the manual text. It
contains  special information  such as
specifications,  techniques and reference
information of a supplementary nature.

The word IMPORTANT is used in the text when
immediate damage will occur to the machine due

to improper technique or operation. Important will
apply to the same information as specified by
note only of an immediate and urgent nature.

It is the responsibility of the user to read the
operator’'s manual and comply with the safe and
correct operating procedure and to lubricate and
maintain the product according to the
maintenance schedule in the operator’'s manual.

The user is responsible for inspecting his
machine and for having parts repaired or
replaced when continued use of the product
would cause damage or excessive wear to the
other parts.

It is the users responsibility to deliver his
machine to the Yetter dealer who sold him the
product for service or replacement of defective
parts, which are covered by the warranty policy.

If you are unable to understand or follow the
instructions provided in this publication, consult
your local Yetter dealer or contact:

YETTER MANUFACTURING CO.
309/776-4111
800/447-5777

309/776-3222 (FAX)
Website: www.yetterco.com
E-mail: info@yetterco.com

WARRANTY

Yetter Manufacturing warrants all products manufactured and sold by it against defects in material. This
warranty being expressly limited to replacement at the factory of such parts or products as shall appear to
be defective after inspection. This warranty does not obligate the Company to bear cost of labor in
replacement of parts. It is the policy of the Company to make improvements without incurring obligations to
add them to any unit already sold. No warranty is made or authorized to be made, other than herein set
forth. This warranty is in effect for one year after purchase.

DEALER:

Yetter Manufacturing warrants its own products only and cannot be responsible for damages to

equipment on which mounted.



SAFETY

A brief description of signal words that may be used in this manual:
CAUTION: Used as a general reminder of good safety practices or to direct attention to unsafe practices.
WARNING: Denotes a specific potential hazard.

DANGER: Denotes the most serious specific potential hazard.

SAFETY PRECAUTIONS

You can make your farm a safer place to live and work if you observe the safety precautions given. Study
these precautions carefully and insist that those working with you and for you follow them.

Finally, remember this: an accident is usually caused by someone’s carelessness, neglect or oversight.

A WARNING

Never clean, lubricate or adjust a machine that is in motion. Always lower or block the implement before
performing service.

If the machine must be serviced in the raised position, jack or block it up to prevent it from accidentally
falling and injuring someone.

Do not allow riders on the tractor or implement.

Use speeds and caution dictated by the terrain being traversed. Do not operate on any slope steep enough
to cause tipping or loss of control.

Be sure all personnel are clear of the immediate area before operating.

Read and understand the operator’'s manual and require all other persons who will operate the equipment
to do the same.

Be familiar with all tractor and implement controls and be prepared to stop engine and implements quickly in

an emergency.
A CAUTION

Consult your implement and tractor operator’s manual for correct and safe operating practices.

Beware of towed implement width and allow safe clearance.

FAILURE TO HEED MAY RESULT IN PERSONAL INJURY OR DEATH.



TABLE OF CONTENTS
SECTION 1, PARTS IDENTIFICATIONS

JOHN DEERE PLANTERS PAGE
JOHN DEERE 7000 DRAWN PLANTERS
2970-135 Front Bar Kit, 4R & BRN . .....vieiii e 6
2970-136 Front Bar Kit, BRW & 8RN......coiiiiiii e 6
6005-104 Front Bar Reinforcing Brkt. Assembly (7X7 Bar).........ccoooiiiiiiiiininennn. 7
6005-105 Front Bar Reinforcing Brkt. Assembly (5X7 Bar).........ccoooviiiiiiiininennn. 7
2975-188 6” Set Back Kit.......oviieii i 8
JOHN DEERE 7100/7300 3PT. MOUNTED PLANTER
2990-142 Front Bar Mounting Kit, 4R.......oooii 10
2990-143 Front Bar Mounting Kit, BR.........ooiiiii 10
2990-140 Front Bar Mounting Kit, 8R-W........ooii e 10
2990-141 Front Bar Mounting Kit, 8R & 12R-N........ooiiiii, 10
2975-132 Hitch Offset Kit, 77 JD 7100 ONly.....cuouinieiiiiee e 11
2975-137 JD 7300 Flex Hitch Offset Kit..........oooiuiiiii e, 12
2975-138 JD 7300 Rigid Hitch Offset Kit..........ooiiiiiii e 13
JOHN DEERE 7200 DRAWN PLANTER
2975-130 4R-N/W & 6R-N 3 x 3 Extension Kit...........ccoiiiiiiiie 14
2975-131 6R-W & 8R-N 3 x 3 Extension Kit.........c.ouiuiiiiiiiiiiiiice e, 14
2975-129 3 x 3 Front Bar Reinforcing Brkt. Kit..........ccooiiiiiiii, 15
2975-189 6” Setback Kit.......c.oeiiiii 15
JOHN DEERE 7200 FLEX FOLD PLANTER
2990-167 Front Fold Kit, JD 7200 12R-N Flex Fold (Dry Fertilizer)........................ 16
2990-177 Front Fold Kit, JD 7200 8R Flex Fold (Dry Fertilizer).........cccoceiiiiiinini. 16
2975-172 Mounting Kit, JD 7200 12R-N Flex Fold (Liquid Fertilizer)..................... 18
2975-128 Mounting Kit, JD 7200 16R Flex Fold (Liquid Fertilizer)......................... 19
2995-128 Mounting Kit, JD 7200 24R-N Flex Fold (Liquid Fertilizer)...................... 20
CASE/IH PLANTERS
TRAILING CASE/IH 800 & 900 CYCLO PLANTER
2970-044 Extension Bar Kit, 4R-W Case/IH 800 & 900 (Dry Fertilizer).................. 21
2970-063 Extension Bar Kit, 6R-N Case/IH 800 & 900 (Dry Fertilizer)................... 21
2970-179 Front Bar Mounting Kit, 4R/6R Case/IH 800 & 900..........cccovvvvivienenan.n. 22
SEMI-MOUNTED CASE/IH 800 & 900 CYLCO PLANTER
2990-131 Front Bar Mounting Kit, 8R-W, 8R-N & 12R-N Case/IH 800
& 900 SEMI-MOUNTEA. ... . e 23



KINZE OR NEW IDEA PULL TYPE PLANTERS
2975-142 Bar Remount Kit, Kinze Series Il Sngl. Frame (Dry Fertilizer)

2995-056 Pusher Mounting Kit..........ouiuiiiiii e
Front Bar Mounting Kit, 100" Bars.........coveiiiiiiiii e

WHITE PLANTERS
2990-148 Front Bar Mounting Kit, Pull Type, 4R-N/W & 6R-N

(For Pull Type Planters Without Fertilizer Bar)..........cccoovviiiiiiiiiinnan..

WHITE 5100 SERIES DRAWN PLANTER
2970-162 10” Extension Bracket

(To Move 3 x 3 Diamond Bar 10” Forward)...........cooviiiiiiiiiiiiiiiiieneenen
2970-163 Extension Bracket Assembly (Dry Fertilizer Bar).......................

SECTION Il, COULTER / BRACKET LAYOUT
JOHN DEERE 7000 DRAWN PLANTER

2970-136 Front Bar Kit, BR & 8R.....civiiii e

JOHN DEERE 7200 FLEX FOLD PLANTER

2990-167 Front Fold Kit, JD 7200 12R-N Flex Fold (Dry Fertilizer)............
2990-177 Front Fold Kit, JD 7200 8R Flex Fold (Dry Fertilizer).................
2975-172 Mounting Kit, JD 7200 12R-N Flex Fold (Liquid Fertilizer)..........
2975-128 Mounting Kit, JD 7200 16R Flex Fold (Liquid Fertilizer)..............
2995-128 Mounting Kit, JD 7200 24R-N Flex Fold (Liquid Fertilizer)..........



2970-135 FRONT BAR KIT, 4R, 6R AND
2970-136 FRONT BAR KIT, 6RW & 8RN
FOR JD 7000 DRAWN PLANTER, DRY FERTILIZER

2970—-135 FRONT BAR KIT, 4R & 6R

1 20 2570-568 1/2 X 2 1/2 X 3 1/2 U-BOLT, ZP
2 2 2990359 COULT. BAR, 2 1/2'SQ X 76"
3 4 2970-367 EXTENSION BAR BRACE, B 1/4"
4 4 2970-229 EXTENSION BAR BRKT WA 10 3/4"
5 40 2525-352 1/2 MED LOCKWASHER 2P
& 40 2520- 352 1/2-13 HEX NUT ZP
7 8 2520-504 3/4-10 HEX NUT ZP
8 8 2525-501 3/4 MED LOCKWASHER ZP
9 4 2570-477 3/4 X 7 X 7 U-BOLT, ZP
4 2570-478 3/4 X 7 X 9 U-BOLT, ZP
10 4 2970-134 EXTENSION BAR BRACKET ASS'Y
(INCLUDES 1, 4-9)
1 4 2970-157 EXTENSION BRACE ASSEMBLY

(INCLUDES 1, 3, 5, B)

2970—-136 FRONT BAR KIT, 6RW & 8RN

1 26 2570-568 1/2 X 2 1/2 % 3 1/2 U-BOLT, ZP
2 2 2975-316 100" FRONT BAR, 2 1/2" 5Q
3 4 2970-367 EXTENSION BAR BRACE, & 1/4"
4 6 2970-229 EXTENSION BAR BRKT WA 10 3/4"
5 52 2525-352 1/2 MED LOCKWASHER ZP
6 52 2520-352 1/2-13 HEX NUT ZP
7 12 2520-504 3/4-10 HEX NUT ZP
8 12 2525-501 3/4 MED LOCKWASHER ZP
9 6 2570-477 3/4 % 7 X 7 U-BOLT, ZP
B 2570-478 3/4 X 7 % 9 U-BOLT, 2P
10 ] 2970-134 EXTENSION BAR BRACKET ASS'Y
(INCLUDES 1, 4-9
" 4 2970-157 EXTENSION BRACE ASSEMBLY

(INCLUDES 1, 3, 5, 6)



SO WN— @

SN BN —

FRONT BAR BRACKET ASSEMBLY
6005-104 FRONT BAR REINFORCING BRACKET ASSEMBLY (7 X 7 BAR)
6005-105 BAR REINFORCING BRACKET ASSEMBLY (5 X 7)
FOR JD DRAWN PLANTER

1373

FRONT BAR BRACKET ASSEMBLY
6005—-104 FRONT BAR REINFORCING BRACKET ASSEMBLY (7 x 7 BAR)
FOR JD 7000 DRAWN PLANTER

y Qty Part No. Description
2 6005-214 FRONT BAR BRACKET W.A. BLK.
1 2570—-478 3/4 x 7 x 9 U-BOLT, ZP.
2 2525-501 3/4 MEDIUM LOCKWASHER ZP.
> 2520-504 3/4-10 HEX NUT ZP.
1 2570-568 1/2 x 2-1/2 x 3—1/2 U-BOLT ZP.
2 2525-352 1/2 MED. LOCKWASHER ZP.
2 2520-352 1/2-13 HEX NUT ZP.

FRONT BAR BRACKET ASSEMBLY
6005—105 FRONT BAR REINFORCING BRACKET ASSEMBLY (5 x 7 BAR)
FOR JD 7000 DRAWN PLANTER

y Qty Part No. Description
2 6005—-214 FRONT BAR BRACKET W.A. BLK.
1 2570—-477 34 x 7 %7 U-BOLT, ZP.
2 2525-501 3/4 MEDIUM LOCKWASHER ZP.
2 2520-504 3/4—10 HEX NUT ZP.
1 23 710—-568 1/2 % 2-17/2 x 3—1/2 U-BOLT ZP,
2 s B s st B 1/2 MED. LOCKWASHER ZP.
2 2020—352 1/2—13 HEX NUT ZP,



2975-188 6” SETBACK KIT, 7000 & KINZE

KEY QTY. PART NO.

2570—-233
2975—2170
2520—4359
2526—451
2502—~331

GO WN =
N N N

- 1281

DESCRIPTION

CHAIN, #41, 23 PITCHES & CONNECTOR
SETBACK W.A.,, 7000 & KINZE

5/8-11 LOCK HEX NUT ZYD

5/8 STD. FLAT WASHER ZYD

5/8—11 X 1 3/4" HHCS GR 5 ZYD



FRONT BAR MOUNTING INSTRUCTIONS

Yetter Front Bar Mounting Kits are designed to provide 2-1/2” square bar in front of the planter 7 x 7 bar.
These attachments will not mount correctly on tractors with rear tires larger than recommended by tractor
manufacturers. Three-point hitches must comply with ASAE standards.

3PT. HITCH PLANTERS

Narrow Row (30” to 36 rows)

1. Category Ill Quick Coupler required on the tractor to allow bar installation. See opposite page.

2. Install brackets and bars as shown. The short 2-1/2” square tube mounts in the center.

3. The 67” long 2-1/2” square tubes need to be cut off to the proper length for each particular planter.
Set up as shown to determine where bars should be cut off. Provide at least 6” between bars in
hinge area to allow wing flex.

Wide Row (38” and 40” rows)
1. Category Il or lll N Quick Coupler is required on the tractor to allow bar installation.
2. No center bar is provided, or needed, for wide row application.

3. See item 3 above.

Raise planter slowly the first time and check for tire clearance. The coulter must be mounted away
from tire location to clear. Do not transport planter with less than 1” clearance between 2-1/2” square
bar and tractor tires.

NOTE: In some cases a hitch extension may be required for clearance between 2-1/2” bar and tractor
tires.



10

4, 6, 8 AND 12 ROW FRONT BAR KITS
FOR JD 7100/7300 3 PT. MOUNTED PLANTER

2990-140 Front Bar Kit, 8 Row Wide

Key Qty
16
8
16
16
8
B
16
16
4

o~ N~

Part No.

2502-333
2990-324
2525-451
2520-452
2990-323
2570-568
2525-352
2520-352
2990-338

Description

5/8-11 x 9" HHCS Gr. 5 ZP
Front Bar Bracket Strap

5/8 Med Lockwasher ZP
5/8-11 Hex Nut ZP

Front Bar Bracket

1/2 x 2 1/2 x 3 1/2 U-Bolt ZP
1/2 Med Lockwasher ZP
1/2-13 Hex Nut ZP

Extension Bar, 2 1/2 Sg. x 67"

2990-141 Front Bar Kit, 12 Row Narrow

Key Qty
20
10
20
20
10
10
20
20
4
1

SLXNDGOAWGN

Part No.

2502-333
2990-324
2525-451
2520-452
2990-323
2570-568
2525-352
2520-352
2990-338
2990-325

Description

5/8-11 x 9" HHCS Gr. 5 ZP
Front Bar Bracket Strap

5/8 Med Lockwasher ZP
5/8-11Hex Nut ZP

Front Bar Bracket

1/2x 2 1/2 x 3 1/2 U-Bolt ZP
1/2 Med Lockwasher ZP
1/2-13 Hex Nut ZP

Extension Bar, 2 1/2 SQ. x 67"
Front Bar, 35 5/8

2990-142 Front Bar Kit, 4 Row

Key Qty
1 8
2 4
3 8
4 8
5 4
6 4
7 8
8 8
9 2

Part No.

2502-333
2990-324
2525-451
2520-452
2990-323
2570-568
2525-352
2520-352
2990-338

Description

5/8-11 x 9" HHCS GR. 5 ZP
Front Bar Bracket Strap

5/8 Med Lockwasher ZP
5/8-11 Hex Nut ZP

Front Bar Bracket

1/2 x 2 1/2 x 3 1/2 U-Bolt ZP
1/2 Med Lockwasher ZP
1/2-13 Hex Nut ZP

Extension Bar, 2 1/2 SQ. x 67"

2990-143 Front Bar Kit, 6 Row

Key Qty

1

OO~ ;s N

—
o

12
6
12
12
6
6

Part No.

2502-333
2990-324
2525-451
2520-452
2990-323
2570-568
2525-352
2520-3562

,2990-338

2990-325

Description

5/8-11 x 9" HHCS Gr. 5 ZP
Front Bar Bracket Strap

5/8 Med Lockwasher ZP
5/8-11 Hex Nut ZP

Front Bar Bracket

1/2 x21/2 x 3 1/2 U-Bolt ZP
1/2 Med Lockwasher ZP
1/2-13 Hex Nut ZP

Extension Bar, 2 1/2 SQ. x 67"
Front Bar, 35 5/8"



s528

~
0]
b S

O~ M s N =

2975-132 HITCH OFFSET KIT, 7”, JD 7100

2975-132 HITCH OFFSET KIT, JD 7100

Qty

NN AN = -

Part No.

2975-203
2975-3%

2975-352
2975-205
2520-573
2502-790
2502-35

2520-453

Description

UPPER HITCH OFFSET W.A.
11/4" 00 X 7/8" ID SLEEVE ZP
11/4" 0D X 1" ID SLEEVE ZP
LOWER HITCH OFFSET W.A.

1 1/4-7 JAM HEX NUT 2P

1 1/4=7 X 4 HHCS GR 5 ZP
5/8-11 X 1 3/4 HHCS GR 5 ZP
5/8-11 JAM HEX NUT ZP

11



12

2975-137 JD 7300 FLEX HITCH OFFSET KIT
PART NO.

KEY

N A WN =

QTY.

NMNNNNNN

1136

2975-355
2975-3586
2975~-205
2520-573
2502-790
2502-327
2520-453

2975-137 JD 7300 FLEX HITCH OFFSET KIT

DESCRIPTION
MAST PLATE, 7300 FLEX MAST
MAST STOP, 7300 FLEX MAST
LOWER HITCH OFFSET W.A.
1 1/4-7 JAM NUT ZP.
1 1/4-7 X 4" HHCS GR.5 ZP.
5/8-11 X 5" HHCS GR.5 ZP.
5/8-11 JAM NUT ZP.

Ny



2975-138 JD 7300 RIGID HITCH OFFSET KIT
PART NO.

KEY

SN@O e B —

QTy.

LSS IS RS RN N ]

n3i7

2975-357
2975-358
2975-205
2520-573
2502-790
2502-327
2520-453

2975-138 JD 7300 RIGID HITCH OFFSET KIT

DESCRIPTION

7300 RIGID MAST PLATE, L.H.
7300 RIGID MAST PLATE, R.H.
LOWER HITCH OFFSET W.A.
11/4-7 JAM NUT ZP.

1 1/4-7 X 4" HHCS GR.5 ZP.
5/8-11 X 5" HHCS GR.5 ZP.
5/8-11 JAM NUT ZP,

13



3 X 3 EXTENSIONS KITS
FOR JD 7200 DRAWN PLANTER

3 X 3 REINFORCING BRACKET
NEXT TO TONGUE MAY NEED TO
BE CUT OFF BEHIND ORIGINAL
BAR FOR CLEARANCE OF DRY
TRANSMISSION SHAFT.

2975-130 4N/W & 6N 3 x 3 Extension Kit

Key Qty  PartNo. Description
1 4  2975-308 3 x 3 Extension Bracket
2 4  2570-478 3/4 x 7 x 9 U-Bolt ZP.
3 8  2525-501 3/4 Med. Lockwasher ZP.
4 8  2520-504 3/4-10 Hex Nut ZP.
5 8  2570-602 5/8 x3x 4 1/2 U-Bolt ZP.
6 16  2525-451 5/8 Med. Lockwasher ZP.
7 16  2520-452 5/8-11 Hex Nut ZP.
8 2  2975-307 72" 3 x 3 Front Bar

2975-131 6W & 8N 3 x 3 Extension Kit

Key Qity Part No. Description
1 6 2975-308 3 x 3 Extension Bracket
2 6  2570-478 3/4 x 7 x 9 U-Bolt ZP.
3 12  2525-501 3/4 Med. Lockwasher ZP.
4 12 2520-504 3/4-11 Hex Nut ZP.
5 12  2570-602 5/8 x 3 x4 1/2 U-Bolt ZP.
6 24 2525-451 5/8 Med. Lockwasher ZP.
7 24 2520-452 5/8-11 Hex Nut ZP.
8

2 2975-315 96" 3 x 3 Front Bar



2975-129 3 X 3 REINFORCING BRACKET KIT
FOR JD 7200 DRAWN PLANTER

163

2975-129 3 X 3 REINFORCING BRACKET KIT
DET QTY PART NO. DESCRIPTION
1 2975-308 3 X 3 EXTENSION BRACKET
6001-426 3/4 X 7 X 9 U-BOLT BLACK
2525-501 3/4 MED. LOCKWASHER ZP.
2520-504 3/4-11 HEX NUT ZP.
2570-602 5/8 X 3 X 4 1/2 U-BOLT ZP.
2525-451 5/8 MED. LOCKWASHER ZP.
2520-452 5/8-11 HEX NUT ZP.

2975-189 6” SETBACK KIT, 7200 ONLY

R U R ]
O f b

===
T
S
e
A

)
/

1282

KEY QTY. PART NO. DESCRIPTION

2570-233  CHAIN, #41, 23 PITCHES & CONNECTOR
2975-271 SETBACK W.A., 7200

2520-459  5/8-11 LOCK HEX NUT ZYD

2526-451 5/8 STD. FLAT WASHER ZYD
2502-331 5/8-11 X 1 3/4" HHCS GR 5 ZYD

PN
O

15



2990-167 FRONT FOLD KIT, JD, DRY 12R
2990-177 FRONT FOLD KIT, JD, DRY 8R

BAR AND MOUNTING BRACKETS FOR
2990-177 FRONT FOLD KIT, J.D., DRY BR

PART NO.

2502-335 5/8-11 X B HHCS GR.S Z°P.
2990-214 OFFSET BRKT. W.A., 2 1/2" BAR
2990-324 FRONT BAR BRACKET STRAP
2525-451 5/8 MED. LOCKWASHER ZP.
2520-452 5/8-11 HEX NUT ZP,

2570-568 1/2 X 2 1/2 X 3 1/2 U-BOLT ZP.
2525-352 1/2 MED. LOCKWASHER ZP.
2520-352 1/2-13 HEX NUT ZP.

2930-338 EXTN BAR 2 1/2 5Q X 67"
2975-107 DRY FERTILIZER PIPE ASS'Y

KEY QTY. DESCRIPTION |

W00~ O LN g Gl D =
ANDDA00 AT

BAR AND MOUNTING BRACKETS FOR
2980-167 FRONT FOLD KIT, J.0., DRY 12R

KEY QTY. PART NO. DESCRIPTION

12 2502-335 5/8-11 X 6 HHCS GR.5 ZP.

6 2830-214 OFFSET BRKT. W.A., 2 1/2" BAR

6 2990-324 FRONT BAR BRACKET STRAP

12 2525-451 5/8 MED. LOCKWASHER ZP.
2520-452 5/8-11 HEX NUT ZP.

6 2570-568 1/2 X 2 1/2 X 3 1/2 U-BOLT 2ZP.
12 2525-352 1/2 MED. LOCKWASHER ZP.

12 2520-352 1/2-13 HEX NUT ZP.

2 2890-359 COULTER BAR, 2 1/2" X 76"

4 2975-107 DRY FERTILIZER PIPE ASS'Y

W00~ OO0 G R
L]

NOTE: Both kits also include (4) 2975-107, Dry Fertilizer Pipe Ass’y Shown on Page 24.



2975-107 DRY FERTILIZER PIPE ASSEMBLY

180 8
5 5 2 |PE
0~ P
Bl 45
oV ouR P
2975—107 DRY FERTILIZER PIPE ASSEMBLY PTO RENN
KEY QTY. PART NO. DESCRIPTION SHO
1 1 2570-623 DRY FERTILIZER PIPE
2 1 2570-624 PIPE CLAMP, 2 1/2", ZP.

17



18

2975-172 BAR KIT, MIDDLE COULTERS JD FF

2975-172  BAR KIT, MIDDLE COULTERS JD FF s
Key Qty Paort No. Description Pl
1 6 2570-478 3/4 X 7 X 9 U-BOLT ZP ‘_/" e
2 6 2975-260 BAR BRACKET W.A. o /-"- Lo

3 12 2520-515 3/4-10 LOCK HEX NUT ZP A ‘_x"
4 20 2570-568 .5 X 25 X 3.5 U BOLT ZP e 3 L

5 2 2990~-338 EXTN BAR 2 1/2 SQ X 677, 1/4WL _,f"' L L

6 40 2520-357 1/2-13 LOCK HEX NUT ZP A

7 1 2975-261 TUBE FRAME W.A. 3

8 2 2975-507 BRACE, TUBE FRAME

#7 TUBE FRAME W.A. WILL NEED TO BE CUT IN HALF ON FLEX FOLD PLANTERS.



)
<

O©COoONOOOPWN =X

Qty
8

16

32
32
16
32
32
8

2975-128 FLEX FOLD 7200 16R FRONT BAR KIT

Part #

2970-160
2975-171
2990-325
2990-338
2570-478
2970-338
2525-501
2520-504
2570-568
2525-352
2520-352
2975-218

Description

Spacer Assembly, 2-3/8”

Flex Fold 7200 Front Bar Brkt. Ass’y
Front Bar, 35-5/8”

Extension Bar, 2-1/2 SQ. x 67", V2" Wall
3 x 7 x 9 U-bolt ZP.

Spacer, 2-3/8”

%4 Med. Lockwasher ZP.

34-10 Hex Nut ZP.

Y2 x 2-1/2 x 3-1/2 U-bolt ZP.

2 Med. Lockwasher ZP.

2-13 Hex Nut ZP.

Flex Fold 7200 Front Bar Bracket W.A.

19



2995-128 FLEX FOLD 7200 24R FRONT BAR KIT

.n\mrnm ‘HVE LNOH

8/€-2 '¥30vdS

(81'£-C"1L S30NTONI) B/C 2 "ATBNISSY HIIVdS

‘DS Z/1-E 'dvE LNOH4 001

dVHLS 13MOVHE HVE LNOYA

‘dZ LN X3H L1-8/S

'dZ MIHSYMHIOT Q3N 8/S

HvA Z/1—-C "Y'M L¥HB 135440

‘dZ € '¥9 SOHH 8 X (|-8/6

(St—11'L SIANTINI) £ % § ¥VE HIALNO °A,SSV L3I¥IvVHE

{¢=1 S3ANTINI) A,SSV ‘LMHE HVA LNOM4 00ZL 44

W o¥/L L9 X DS Z/1-2 ¥VB 'N1X3

‘dZ 'LNN X3H Q3w €1-2/1

'dZ "MIHSYMMO0T 03N Z/1

‘dZ 'L08-N 6 ¥ £ ¥ $/€

'dZ MIHSYMHIO01 ‘03N +/F

‘dZ LAN X3H OL—+/€

WM LAME MVYE LNOYd 00Z¢ 0104 X34

dZ '108-n /1€ x Z/1-Z x /1
NOILdIMIS30

GEZC-066Z
8EC-0L6Z
081-0L62
91L-GL62
¥ZC-066Z
Z5¥-025C
1IS¥—GZST
¥1Z-066Z
¥6C-2Z06E
B6LL-066Z

LLL=GLBE
8EC-06EZ
265C-0252
Z6C-GZST
8Ly-0L52
106-0252
¥0S-0252
8lZ-5L6Z
895-0L5¢2

"ON "Luv¥d

Li¥ ¥v8 LNOYd dbe 0024 Q104 X374

z
o 8l
o Ll
£ 9l
g8 Sl
ai vl
gL €l
B ZI
TR
g 0Ol
9 B
vy B
8 <
8 9
g1 5
4% ¥
49 £
9 [4
ve |
ALD A
BE1-5662

20



EXTENSION BAR KITS
FOR CASE/IH 800-900 PLANTERS

L
N

2970-044 4R-W Extension Bar Kit, 2 x 6 Bar

Key Qty Part No. Description
1 2  2990-338 Extension Bar 2 1/2 8SQ. x 67",1/4 WL
2 4 23870-161 Extension Bracket Assembly, 2 X & Bar
{includes no's 3 thru 9)
3 4  2870-361 Extension Bracket, 2 x 6 Bar
4 4 2570-568 1/2 x 2 1/2 x 3 1/2 U-Bolt, ZP.
5 8  2525-352 1/2 Medium Lockwasher ZP.
6 8 2520-352 1/2-13 Hex Nut ZP.
7 4  2570-130 5/8 x 6 x 3 1/2 U-Bolt, ZP.
8 8  2525-451 5/8 Medium Lockwasher ZP.
] 8 2520-452 5/8-11 Hex Nut ZP.

2970-063 6R-N Extension Bar Kit, 2 x 6 Bar (Shown)

Key Qty Part No. Description
1 2 2990-338 Extension Bar 2 1/2 SQ. x 67",1/4 WL
2 6 2970-161 Extension Bracket Assembly, 2 x 6 Bar
(includes no's. 3 thru 8)
3 6 2970-361 Extension Bracket, 2 x 6 Bar
4 6 2570-568 1/2 x 2-1/2 x 3-1/2 U-Bolt, ZP.
5 12 2525-352 1/2 Medium Lockwasher ZP.
6 12 2520-352 1/2-13 Hex Nut ZP.
7 6 2570-130 5/8 x 6 x 3-1/2 U-Bolt ZP.
8 12 2525-451 5/8 Medium Lockwasher ZP.
9 12 2520-452 5/8-11 Hex Nut ZP.

21



22

1369

2970-179 FRONT BAR KIT, 4R/6R CYCLO

Key Qty
1 6
2 2
3 12
4 12
5 6
6 24
7 24
8 6
9 12
10 6
11 6
12 12
13 6

Part No.

2570-568
2990-338
2625-352
2520-352
2990-323
2520-452
2525-451
2990-336
2502-319
2890-144
2890-324
2502-333
2990-139

Description

1/2 x 2 1/2 x 3 1/2 U-Bolt, ZP.
Extn. Bar 2 1/2 SQ x 67", 1/4 WL
1/2 Med. Lockwasher ZP.

1/2-13 Hex Nut ZP.

Front Bar Bracket

5/8-11 Hex Nut, ZP.

5/8 Med Lockwasher, ZP.

Front Bar Extension, 6 3/8"
5/8-11 x 1 1/2 HHCS GR. 5, ZP.
Front Bar Ext. Assy. (includes 6-9)
Front Bar Bracket Strap

5/8-11 x 9 HHCS GR. 5, ZP.
Front Bar Mount Brkt. Assy.
(includes 1, 3-7, 11 & 12)



Key Qty  PartNo.
1 20 2502-333
2 10 2990-324
3 20 2502-319
4 10 2990-336
5 40 2525-451
6 40 2520-452
7 10 2990-323
8 10 2890-144
9 44 2520-352
10 44 2525-352
11 14 2570-568
12 10 2990-139
13 2 2990-338
14 4 2990-329
15 8 2502-202
16 2 2990-208
17 8 2502-296

T
2
3

2990-131 FRONT BAR MOUNTING KIT
CASE/IH 800-900 SEMI-MOUNTED

Part No. Description
2990-131 Front Bar Mount Kit, Case |H/800-900
(BRN, BRW, 12BN) (30" thru 40" row 2 point hitch)
(First year IH 800 planters must have
updated hitch)

Description
5/8-11 x 9" HHCS GR. 5 ZP.
Front Bar Bracket Strap

5/8-11 x 1-1/2° HHCS GR. 5 ZP.
Front Bar Extension, 6-3/8"

5/8 Med Lockwasher ZP.

5/8-11 Hex Nut ZP.

Front Bar Bracket

Front Bar Ext. Assembly 6-3/8" (includes 3-6)

1/2-13 Hex Nut, ZP.

1/2 Med. Lockwasher ZP.

1/2 x 2-1/2 x 3-1/2 U-Bolt ZP.

Front Bar Mount Brkt. Assy. (includes 1,2, 5-7, and 9-11)
Extension Bar, 2-1/2 SQ. x 67"

Squeeze Pump Extension Bracket

1/2-13 x 1* HHCS GR. 5 ZP.

Front Bar W.A., Case/IH 800-900

1/2-13 x 2-1/2" HHCS GR. 5 ZP.

Case/lH 800-900
Front Bar Mounting Instructions

Assemble brackets and extensions to planter as shown in part identification drawing.

. The 2-1/2 square tubes must be cut to fit each planter. 12 row 30" planters, for example,
require approximately 3" to be cut off center tubes to provide tire clearance. The 67" tubes
must be cut in 2 places 49" and 18" long.

Dimensions to cut for other planters depend on row spacing and wheel locations.

. Squeeze pump mounting kits are provided for |.H. squeeze pump if used. See Parts
Identification drawing.

23



24

184

2975-142 KINZE SERIES Il REMOUNT KIT
QTY.

A
m
=<

[Te e IR N RO IR RN R

AAANSEBN ==

2975-142 KINZE SERIES Il REMOUNT KIT

PART NO.

2975-216
2975-217
2570-568
2525-352
2520-352
2970-222
2502-331
2525-451
2520-452

FOR
DRY FERTILIZER FRAME

~
o" AN
e b
e S
-" “-
. ~
- .
" ..
-
L Swe
o T
. ~
1 Sl ~a
~
] - -~
~
H NS “
k s, ','
' RS f}
H note, P
. .
EES . '
-“> NS e '
2 st n? e ' —
a8 Y ' . L
- - . ~
'~ Ne.” r - .~
. H P .
- .~ 1 * .~
- - ' -
- - I e oy
. ~ [is . -
¥ “n 1! id e
- " N
R i Ty
wy 0 4 bl
~ iH 0 N3
-~ A} - -~
~ i A
st BOHASER e
3 B T vaga Yag
LA N . s N
1 ' SL 4
i . - .
o ot SR - ‘J
&y s S e
i ~ . '
a vy e
-~ 1 I, = |
-
. tal '
- ~ '
-
s MV e i
~. SR "
> ~ Y
b e S
L ~ ~
S
G *u
L] RS
Y bt S
Sel U o
v e W
o Tell s
~ S

DESCRIPTION

TONGUE /BAR BRACKET, L.H.
TONGUE /BAR BRACKET, R.H.

1/2 X 2 1/2 X 3 1/2 U-BOLT zP. T .
1/2 MED. LOCKWASHER ZP. Lo o
1/2-13 HEX NUT ZP. (s)

10" EXTENSION BRACKET W.A.
5/8-11 X 1 3/4 HHCS GR.5 ZP.
5/8 MED. LOCKWASHER ZP.
5/8-11 HEX NUT ZP.



2995-056 KINZE BAR KIT
2995-136 KINZE BAR KIT
COULTER MOUNTING BRACKET ASSEMBLY

2995-056 KINZE BAR KIT

DET
1

2
3
4

QTty

T
1
4
4
2
2

PART NO.
2995-215
2520-452
2525-451
2570-626
2570-735

DESCRIPTION

MOUNTING BAR W.A.
5/8-11 HEX NUT ZP

5/8 MED LOCKWASHER ZP
5/8 X 7 X 9 U-BOLT, ZYD
5/8 X 7 X 7 U-BOLT, 2YD

25



1372

2990-148 FRONT BAR, PULL TYPE, 4 AND 6 ROW
FRONT BAR KIT, 100” BAR

2990—148 FRONT BAR, PULL TYPE, 4 AND 6 ROW

KEY QTY.

O WD b=

26

Rl CL P T PN

PART NO.
2570-478
2525-501
2520-504
6005-214
2520-352
2525-352
2570-568
6005-104

2970-340

DESCRIPTION
3/4 X 7 X 9 U-BOLT ZP.
3/4 MEDIUM LOCKWASHER, ZP.
3/4-10 HEX NUT ZP.
FRONT BAR BRACKET W.A., BLACK
1/2-13 HEX NUT ZP.
1/2 MED. LOCKWASHER ZP.
1/2 x 2-1/2 x 3-1/2 U-BOLT ZP.
7 x 7 FRONT BAR BRACKET ASSEMBLY
(INCLUDES NO.'S 1-7)
EXTENSION BAR, 2-1/2 SQ. x 67"

FRONT BAR KIT, 100" BAR

KEY QTY. PART NO.

L= R e A

BN NN

2570-478
2525-501

2520-504
6005-214
2520-352
2525-352
2570-568
6005-104

2975-316

DESCRIPTION

3/4 X 7 X 9 U-BOLT ZP.

3/4 MEDIUM LOCKWASHER, ZP.
3/4-10 HEX NUT ZP.

FRONT BAR BRACKET W.A., BLACK
1/2-13 HEX NUT ZP.

1/2 MED. LOCKWASHER ZP.

1/2 x 2-1/2 x 3-1/2 U-BOLT ZP.

7 x 7 FRONT BAR BRACKET ASSEMBLY
(INCLUDES NO.’S 1-7)

100" FRONT BAR, 2-1,/2" sQ.



2970-162 10” EXTENSION BRACKET FOR
WHITE 5100 SERIES LIQUID FERTILIZER

e W
L7 . ~
//’// L .\>~ e
// W il s T )i"- = o
i > | =V L
//j‘/ /’// - e
e // -~ i> Sl Mg
/’;// T S i L G
- - ,/ - ~ =3 S
- - /f e, ~ -
// . . b i
i S s g s
L0 G = e "
// - - > < ~ S M
-~ ,/ g R el by =2 S Sy
2" b e % ~ ~
- ST e -~ -~
- ~ \‘-_ “ “\ \\
- = ~ = =~ ~
& b -~ = ~
"' \“\ Ea \\ =
e e 5 20
S -~ ™ S
AL St -~
AT -~
o -, s
L T m\\
TR o P
s
‘\\ \_\_ ,/‘f <
"‘".\ ~ 2.7
S, ’ >
TG i J’\
‘-\_ -~ ” - =
= ’ e <
~ -
~ o -
1371 o,y
LS
& ~
&% &7 3
o oMY
Key Qty  PartNo. Description
1 1 2970-222 10" Extension Bracket W.A.
2 2 25023 5/8-11 x 1-3/4" HHCS GR. 5 ZP.
3 2  2525-451 5/8 Medium Lockwasher GR. 5 ZP.
4 2  2520-452 5/8-11 Hex Head ZP.

27



28

2970-163 FRONT BAR MOUNT ASSEMBLY
FOR
WHITE 5100 SERIES DRY FERTILIZER

NOTE: DRY FERTILIZER REQUIRES A
3" 50. x 13" BAR

NOT PROVIDED. ASSEMBLED AS SHOWN

1374

2970-163 FRONT BAR MOUNT ASSEMBLY

FOR

WHITE 5100 SERIES DRY FERTILIZER

KEY QTyY. PART NO.

2502-37
2990-314
2970-326
2525-552
2520-352
2970-225

I BN
—“HAN A

DESCRIPTION

1/2=13 x 7" HHCS GR. 5 ZP,

CLAMP PLATE, 4" SQ., 3" DIAMOND
ADAPTER, 3" SQ. DIAMOND BAR

1/2 MEDIUM LOCKWASHER 7P.

1/2-13 HEX NUT ZP.

FRONT BAR MOUNT ARM, 3 x 3 DIAMOND



FOR
2970-136 FRONT BAR 6R & 8R
FOR JOHN DEERE 7000 DRAWN PLANTER

ARRANGEMENT OF COULTERS AND BRACKETS

(=]
ISV
H3L1N02D &3171N02D H3L7N02D 431L1N02 4317N0D H3L1N02 H311N0D 43LN02
‘H'Y ‘H'd HY ‘H'Y H H ‘HM ‘H1
42, 24, A A b B B =i S
e =H— H—= == Lee—= ——= S—i= e
" B
| \

/

Lo

e ¥ MOy S MOd 9

% -t
T -t
= S

-
z ———-t

o=
o

29



30

ARRANGEMENT OF COULTERS AND BRACKETS

FOR

2990-167 FRONT FOLD KIT, JD, 12R, DRY FERTILIZER
ON JOHN DEERE 7200 12R-N FLEX FOLD PLANTERS

0

P
:

W 4 ROW 3

D ROW 4
o |

W o
Lt

ROW B
c/l v
I
. I I
L@ .

7

Ip
I

ROW 9 U ROW 8 U ROW 7
lar—r—sal

ow 10

%}—
o
o
o™
T ———
o
1 4

COULTER
E ROW

COULTER R.H

COULTER R.H
OUTSIDE ROW OUTSIDE ROW  INSID

RH

ROW CUTSIDE ROW

CUTSIDE

R.H. COULTER RH. COULTER R.H. COULTER
INSIDE ROW

R.H. COULTER
CUTSIDE ROW

R.H. COULTER R.H. COULTER
CGUTSIDE ROW  INSIDE ROW

A21



FOR

1SV
‘L4 OL LND 39 0L SJ33N dv¥E SIHL "
MOY 3QISLNO MOH 30IS1N0 MO¥ 3AISLNO MOy 3TISNI MOY 3AISNI MOy 3QISLNO MOy 3qISLNO MOy 30IS1N0
H3LIN0D HY HALINOD H'Y H3LIN0D 'H'Y Y3LN02 HY ¥3LIN0D "HY H31IN02 'H'Y @) H3LN0D HY d317N03 'H'Y

ARRANGEMENT OF COULTERS AND BRACKETS
2990-177 FRONT FOLD KIT, JD, 8R, DRY FERTILIZER
ON JOHN DEERE 7200 8R-W FLEX FOLD PLANTERS

_|_. I < i = _
et
\ @ | A hov | |
I MOY ¢ MOy g MOy ¥ MOy S MOy g9 MOY

31



ARRANGEMENT OF COULTERS AND BRACKETS

FOR
2975-172 FRONT FOLD KIT, JD, 12R LIQUID FERTILIZER
WITH DOUBLE COULTERS ON JOHN DEERE 7200 FRONT FOLD PLANTERS

ST3A0NW 4104 X314

¥31L1N0J

404 ¥3LN3D NI LND 38 0L J33IN dvEd SIHL «

d3L7N02
HY

H

4317N0
Uy

‘e

32



ARRANGEMENT OF COULTERS AND BRACKETS

FOR

2975-128 FRONT FOLD 7200 16R FRONT BAR KIT
ON JOHN DEERE 16R-N FRONT FOLD PLANTERS

114 01 1ND 38 ISNA SHVE 3S3HL 4 o

'NIN 2/L T 3INIH WOy
030vdS 38 LSNN ¥vE
'NMOHS SV

QINSN3SSY 38 1SNW SL3IMOVHEE
\l Bz

e *

I..A __..I..N}m /.
) T A
At

WA /\mx(m .8/ 68 X 05 Z/L T

LEY

MOY 3AISLNO MOY JAISNI MOM 34ISLN0C MOY 30aISNI MO 3QIS1N0 MOY 3AISNI MOY 34QISLNO MOY 3AISNI
H3ILINO0D 'HM HALTNOD "H'H ¥3LIN0D 'HT HALTINOD 'H'H HILTINOD HT HILTINOD 'H'H HIALTINOD "HT HALTNOD 'H'Y
~ — | ——t | _ o |
o] e It A | e e = v ] [ : ] ]
= eI Bt T s i
..wﬁ.
LI | | | | | [ 1 | e | _
sl 17 EN L1l _ I 11 il
_ [ i i [ ] ] i [ i
6 MOY 0L MmOod 1L MOy cL MOy ¢l MOY 1 MOy Gl MOd gl MO
M

33



FOR
2975-128 FRONT FOLD 7200 16R FRONT BAR KIT
ON JOHN DEERE 7200 16R-N FRONT FOLD PLANTERS

ARRANGEMENT OF COULTERS AND BRACKETS

MmOy 30ISNI
43LIN03 "HT

MO¥ 3dISLNC
¥3L7N02 HYH

MOy 3dISNI
¥3aLN02 "HM

9eY

‘L4 OL LND 38 1SN S¥VB 3S3HL ok

'NMOHS SV

Be z

* [ ] [

Q3TAN3SSY 38 ISNN SLIANOVHE I/

NI Z/1 T JONIH AON4
030¥dS 38 LSNA ¥vE

A |

.m\_mll:lt
I.-I_

T Ly f— A
e ] Ne| / |
S e A
suve B/S € X 0S .Z/1 2
Moy 3QISLNO MOY 3AISNI  MOY 3QISLNO MO¥ 3AISNI MO¥ 3QISLND
¥3LIN0D HY H3LINOD 'H H3LINOD HH ¥3LIN0D "H1 ¥3LIN0D HY

“ \ﬂ.HHHHm”_U

W
[N
\f

(0] | 9 MOy L

34



ARRANGEMENT OF COULTERS AND BRACKETS
FOR
2995-128 MOUNTING KIT, JD 7200 24R FLEX FOLD

Z5Iv
I
| ¥3L1N0D  ¥3LIN0D ¥3LN0D  ¥3LINOD 4317002 ¥31IN0D  ¥3LINOD ¥311N02 317002 ¥3LIN09  ¥ILINOD ¥317N02
i W HY "HA HY HY H H'Yd H'Y H'd H H'Y HY
I ﬂmmnnnmﬂu _ c Hungnunnﬁu Wﬂ 3%”. I
v e b o e Y
} } _ Il

Il i) i) LI L] i) I I L § Nl 1]}

(e i < i e 2 e T~ e 2 L = ™™ 5 = ™
R e e e N N R N .

i MOY 91 MOy a1 MON 0Z Moy ZZ mMod ¥Z MO¥

ELAGE 51 MOH L1 MY 61 MOY 1z MoY £z MOY

35




Our name
Is getting known

Just a few years ago, Yetter products were sold primarily to the
Midwest only. Then we embarked on a program of expansion and
moved into the East, the South, the West and now north into Canada.
We’'re even getting orders from as far away as Australia and Africa.

So, when you buy Yetter products . . .you’re buying a name that’s
recognized. A name that’'s known and respected. A name that’s
become a part of American agriculture and has become synonymous
with quality and satisfaction in the field of conservation tillage.

Thank you.

YETTER MANUFACTURING CO.
Colchester, IL 62326-0358  309/776-4111
Toll Free 800/447-5777
Fax 309/776-3222
Website: WWW.YETTERCO.COM
E-MAIL: INFO@YETTERCO.COM

2565-301_REV_A ¢ 02/15

36



